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Hutt Maternity Policies provide guidance for the midwives and medical staff working in Hutt Maternity Services.  
Please discuss policies relevant to your care with your Lead Maternity Carer. 

Purpose: 

The purpose of this policy is to: 

 Provide safe and effective care for pregnant people  

 Establish a local approach to care that is evidence based and consistent  

 Inform good decision making 

Scope: 

For the purposes of this document, staff will refer to: 

All staff within Hutt Valley DHB. This includes staff not working in direct contact with 
patients/consumers.  Staff are taken to include anyone engaged in working to the Hutt Valley DHB.  
This may include but is not limited to: 

o Employees irrespective of their length of service 
o Agency workers 
o Self-employed workers 
o Volunteers 
o Consultants 
o Third party service providers, and any other individual or suppliers working in Hutt 

Maternity, including Lead Maternity Carers, personnel affiliated with third parties, 
contractors, temporary workers and volunteers 

o Students 

Abbreviations: 

ARBs Angiotensin II Receptor Blockers 

BP Blood Pressure 

IOL Induction of Labour 

MSU Mid-Stream Urine 

PCR Protein Creatinine Ratio 

RMO Registered Medical Officer 

SMO Senior Medical Officer 

Hypertensive Disorders of Pregnancy (HDP) – including Pre-eclampsia MATY077 
Type: Guideline HDSS Certification Standard: 

Issued by: Maternity PPG Group Version: 1.3 

Applicable to: Hutt Valley DHB Contact person: CHOD O&G 

Lead DHB: Hutt Valley DHB Level:   
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Definitions 

Hypertension in pregnancy 

The National Guideline from the Ministry of Health (2018) classifies hypertension as:  

 Systolic blood pressure ≥ 140mmHg, AND/OR 

 Diastolic blood pressure ≥ 90mmHg (Korotkoff sound V5)  
(as measured on two or more occasions at least four hours apart). 

These measurements should be confirmed by two to three readings over 20-30 minutes, or serial 
blood pressure measurements at intervals of 30 minutes for a total of three readings. 

Severe hypertension in pregnancy  

The Ministry of Health (2018), as well as SOMANZ (2014) and NICE (2019) define severe hypertension as: 

 Systolic BP ≥ 160mmHg and/or 

 Diastolic BP ≥ 110mmHg  

Urgent treatment is indicated with a systolic BP ≥ 170mmHg. 

Attribution 

This guideline is based significantly on the following guidelines: 

 Ministry of Health Manatū Hauora 2018 – Diagnosis and treatment of hypertension and pre-
eclampsia in pregnancy in New Zealand 

 NICE 2019 – Hypertension in pregnancy diagnosis and management 

 SOMANZ 2014 – Guidelines for the management of hypertensive disorders of pregnancy 
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Referrals 

Referral is as per the Ministry of Health’s 2012 “Guidelines for consultation with Obstetric and Related 

Medical Services (Referral Guidelines)”. 

Code Condition Description Referral category 

Previous maternity history 

3008 
Hypertensive 

disease 

Pre-eclampsia with significant intrauterine growth 
restriction (IUGR) or requiring 

delivery < 34 weeks or with multi-organ 
involvement 

Consultation 

Pre-existing and/or co-existing medical conditions 

1014 
Hypertension 

>140/90 or on 
antihypertensive medication 

Consultation 

1015 >150/100 Transfer 

Current pregnancy 

4009 
Gestational 

hypertension 
New hypertension presenting after 20 weeks with no 

significant proteinuria 
Consultation 

4006 Eclampsia - Emergency 

4022 Pre-eclampsia 

BP of ≥ 140/90 and/or relative rise of >30/15 mmHg from 
booking BP* and any of: 

1. Proteinuria > 0.3g / 24 hours; or 
protein/creatinine ratio ≥0.3, or 2+ protein on 
dipstick testing 

2. Platelets < 150 x 109/l 
3. Abnormal renal or liver function 
4. Imminent eclampsia 

Transfer 

* A relative rise in BP is no longer thought to be diagnostic of developing pre-eclampsia and is not 

mentioned in more recent international society and organization statements 

Classification of Hypertension Disorders in Pregnancy (HDP) 

The classifications are as follows (Ministry of Health 2018): 

 Pre-existing hypertension (confirmed prior to 20 weeks):  

o Chronic Hypertension 

 Essential  

 Secondary 
o White coat (>140/90 in clinic but <135/85 at home) 

 Gestational hypertension  

 Pre-eclampsia (de novo or superimposed on chronic hypertension) 

 Eclampsia  

 HELLP syndrome 
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Pre-eclampsia 

A multi-system disorder characterized by the new onset of hypertension after 20 weeks’ gestation (in 

a pregnant person who had normal blood pressure before then) or superimposed on pre-existing 

hypertension and one or more of the following:  

Proteinuria 
 ≥ 2+ protein on urine dipstick (do PCR, MSU for culture, and obstetric 

consultation advised) 

 Significant proteinuria –a spot urine protein / creatinine ratio ≥ 30 mg/mmol   
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Renal 
insufficiency 

 Creatinine > 90 μmol/L   

 Oliguria: < 80 ml/4 hr 

Liver 
involvement 

 Raised transaminases – at least twice upper limit of normal range: 
 ALT 0-30 u/l (normal range) 
 AST 10-50 u/l (normal range) 

 Severe epigastric and/or right upper quadrant pain 

Neurological 
complications 

 Convulsions (eclampsia)  

 Hyperreflexia with sustained clonus 

 Persistent, new headache  

 Persistent visual disturbances 

 Stroke  

Haematological 
complications 

 Thrombocytopenia < 100 x109/l 

 Haemolysis 

 Schistocytes or red cell fragments on blood film 

 Raised bilirubin 

 LDH > 600 mIU/l 

 Decreased haptoglobin 

 Disseminated intravascular coagulopathy (DIC) 

 APTT ≥ 1.5x normal 

 INR ≥ 1.5 

 Fibrinogen < 2.0 g/l 

Respiratory 
complications 

 Pulmonary oedema 

Uteroplacental Dysfunction 
 Fetal growth restriction 

 Abruption 

Gestational Hypertension 

New onset of hypertension after 20 weeks (in a woman/person who had normal BP prior) 
Either of: 

 Systolic BP ≥ 140 mmHg 

 Diastolic BP ≥ 90mmHg 

The pregnant person has none of the abnormalities that define pre-eclampsia. 
Their blood pressure returns to normal within three months after giving birth. 
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Pre-existing/Chronic Hypertension 

 Hypertension confirmed before pregnancy or before 20 weeks gestation 

 May or may not have a known cause (primary versus secondary hypertension) 

 Secondary causes of hypertension include:  

o Chronic kidney disease e.g. glomerulonephritis, reflux nephropathy, and adult polycystic 

kidney disease 

o Renal artery stenosis  

o Systemic disease with renal involvement e.g. diabetes mellitus, systemic lupus 

erythematosus (SLE)  

o Endocrine disorders e.g. phaeochromocytoma, Cushing’s syndrome and primary 

hyperaldosteronism 

o Coarctation of the aorta 

Investigations for pre-existing hypertension may be warranted.  

Pre-eclampsia Superimposed on Pre-existing Hypertension  

Pre-existing hypertension is a strong risk factor for the development of pre-eclampsia. 
Superimposed pre-eclampsia is diagnosed when a pregnant person with chronic hypertension 
develops one or more of the systemic features of pre-eclampsia after 20 weeks gestation. 

Management 

Investigation of new-onset hypertension after 20 weeks gestation 

Any pregnant person presenting with new hypertension after 20 weeks gestation should be assessed 

and managed through the Maternity Assessment Unit (see policy number MATY040) or Birthing Suite, 

depending on the time of day and the clinical situation. 

Severe hypertension, headache, epigastric pain, oliguria or nausea and vomiting are signs which 

should lead to urgent admission to birthing suite for management, as should any concern about fetal 

wellbeing.  

The following investigations are recommended: 

 Spot urine PCR and urine mid-stream urine (MSU) for microscopy, culture and sensitivities (need 
to exclude false-positive caused by urinary tract infection) 

o If PCR 30-70 and clinical concern about false-positive, consider a requesting a 24-hour urine 

collection to measure daily protein  

o Once PCR abnormal it does not need to be repeated (unless there is uncertainty about the 

diagnosis, then consider retesting on a new sample) 

 Full blood count (Hb and Platelets) 

 Creatinine, electrolytes, urate  

 Liver function tests ALT and AST  

 Consider INR, APTT and Fibrinogen only if platelets ≤ 100 or clinical concerns about coagulopathy 

 Ultrasound assessment within 24 hours (where possible) 
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o Fetal biometry: plot EFW on person’s customised growth chart 

o Single deepest pocket (SDP) of amniotic fluid 

o Umbilical artery pulsatility index (UA PI) 

o Middle cerebral artery pulsatility index (MCA PI) 

o Calculate cerebro-placental ratio (CPR) 

 Blood pressure should be recorded on MEWS chart 

Ongoing investigation of people with hypertension in pregnancy  

A clear obstetric plan of care should be documented and updated in the pregnant person’s clinical 

records.  

Each assessment should involve a systematic review of the pregnant person’s symptoms, examination, 

laboratory investigations and fetal wellbeing (see Day Case Monitoring Policy MATY040).  

Further laboratory assessment of pregnant people with hypertension in pregnancy should be based on 

the following recommendations: 

See below: 

Table 1: Ongoing surveillance of pregnant person and baby with hypertension in pregnancy 

 Modality Frequency Fetal Surveillance 
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  BP check 

 Urine PCR 

 Pre-eclampsia 
bloods 

 More visits than usual in 
pregnancy 

 BP check every visit 

 Bloods if increase in BP or new 
proteinuria 

 Uterine artery Doppler 20 
weeks 

 Growth scans 30, 34 and 38 
weeks 

 If uterine artery Doppler is 
abnormal scan 2-weekly 
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  BP check 

 Urine PCR 

 Pre-eclampsia 
bloods  

 BP check 1-2x weekly 

 Bloods if increase in BP or new 
proteinuria 

 Weekly CTG 

 Growth scan at diagnosis 

 Then 4-weekly e.g. 28, 32, 36, 
40 weeks 
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 BP check 

 Urine PCR 

 Pre-eclampsia 
bloods  

 Twice weekly  

 BP check 

 Pre-eclampsia bloods  

 Urine MSU & PCR (not once ≥ 
30) 

 Twice weekly CTG 

 Growth scan at diagnosis then 
every two weeks 

 If SGA / FGR, scan as indicated 

(Ministry of Health 2018, NICE 2019) 
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Management of pre-eclampsia and gestational hypertension 

Pre-eclampsia is a progressive disorder and birth is the definitive management (Ministry of Health). 

Timing of birth  

Timing of birth is dependent upon the type of hypertensive disease the pregnant person has, the 
severity of maternal disease and any fetal issues, and the gestation at which the pre-eclampsia or 
gestational hypertension presents.  

 
Birth timing is a three-way conversation with the pregnant person, their LMC and the 
obstetric team, and birthing suite. 

 

 Table 2. Timing of birth and gestation of presentation of pre-eclampsia 

 
Discussion between the Obstetric, Paediatric and Anaesthetic SMOs in conjunction with the Birthing 
Suite and SCBU ACMMs may be needed to decide the safest and most appropriate place to have a 
pregnant person safely give birth. 

Type Up to 36+6 weeks 37+0 weeks onwards 

Pre-existing / chronic 
hypertension 

 Expectant management 

 Do not recommend birth unless 
other maternal or fetal indications 

 For people with low-risk of 
adverse outcomes, consider 
expectant management beyond 
37 weeks with increased 
monitoring. 

Gestational 
hypertension 

 Expectant management 

 Do not recommend birth unless 
other maternal or fetal indications 

 Consider birth after 37+0 weeks 
and prior to 40 weeks 

Pre-eclampsia 
Stable & without 
severe features 

 Expectant management 

 Do not recommend birth unless 
other maternal or fetal indications 

 Consider managing as in-patient 

 Recommend birth at or after 
37+0 weeks 

 Continuing has no appreciable 
benefits and increases risk of 
deterioration 

Pre-eclampsia 
Severe/unstable 

Before 32+0 weeks 

 Transfer to tertiary centre (if safe to 
do so) 

 Expectant management 

32+0 to 33+6 weeks 

 Expectant management 

34+0 weeks onwards 

 Recommend birth after stabilising 
pregnant person 

 Recommend birth after stabilising 
pregnant person 

HELLP syndrome/ 
Eclampsia 

Any gestational age 

 Recommend birth after stabilising the pregnant person and after completing 
course of steroids (≤ 34+6 weeks) if possible, and magnesium sulphate for 
fetal neuroprotection (< 30 weeks).  
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There may be additional hospital issues (e.g. staffing, SCBU bed availability) and clinical concerns 
(e.g. fetal growth restriction or other maternal conditions) that mean that planned birth ought to be 
earlier or later than this. 

Clear “endpoints” for birth defined for each person as in table below, such that the decision made 
for planned birth, by induction of labour or caesarean, need to be based on agreed criteria.  

Indications for Birth 

Table 3. Indications for planned birth in hypertensive disorders of pregnancy 

Maternal Fetal 

Gestational Age ≥ 37+0 weeks Placental Abruption 

Inability to control hypertension Severe fetal growth restriction (FGR) 

Deteriorating platelet count Non–reassuring fetal status 

Intravascular haemolysis Intrauterine fetal death (IUFD) 

Deteriorating liver function 

 

Deteriorating renal function 

Persistent neurological Symptoms 

Persistent epigastric pain, nausea and vomiting 

especially with abnormal LFTS 

Pulmonary oedema 

Management of pregnant people between 23+0 and 31+6 weeks  

 Transfer of care to a tertiary provider CCDHB (if clinical circumstances allow) 

 Consider magnesium sulphate for fetal neuroprotection under 30 weeks, after discussion with on-
call Obstetric SMO at CCDHB (Magnesium Sulphate protocol MATY077a) 

Management of pregnant people 32+0 to 34+6 weeks (if clinical circumstances allow) 

 Discuss pregnant person with Anaesthetist and Paediatric SMOs  

 Consider the administration of antenatal steroids for fetal lung maturation and delaying birth for 
at least 24-48 hours. 

 In the presence of HELLP syndrome the pregnant person is admitted and birth is planned.  
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Management of pregnant people after 37+0 weeks  

 Consult Duty Anaesthetist/On-call Anaesthetic RMO 

 Consider IOL or Caesarean section 

 Management of Mild to Moderate Hypertension  

There is still controversy around the need to treat mild to moderate hypertension in pregnancy 

(systolic BP ≥140-160 mmHg and/or diastolic ≥90-110 mmHg). Anti-hypertensive therapy does not 

prevent pre-eclampsia or associated adverse perinatal outcomes, but it halves the risk of developing 

severe hypertension. Approximately 10 people need to be treated with an anti-hypertensive drug to 

prevent one episode of severe hypertension (SOMANZ 2012). 

Aim for: 

 a gradual and sustained drop in blood pressure 

 BP Systolic: 130-150 mmHg/Diastolic 80-100 mmHg 

Table 4. Anti-hypertensive options for mild to moderate hypertension in pregnancy 

Drug Dose Action Contraindications Practice Points 

Methyldopa 

Loading dose 

750mg PO stat 

Maintenance 

250-750mg PO 
TDS 

Central 
α2 agonist 

Depression  Slow onset-of-action 
(≤ 24 hours) 

 Dry mouth 

 Sedation 

 Depression 

 Blurred vision 

Nifedipine 

Slow release  

20-60mg PO BD 

Calcium channel 
blocker 

Aortic stenosis  Severe headache in 
first 24 hours 

 Flushing 

 Tachycardia 

 Peripheral oedema 

 Constipation 

Labetalol 

100-400mg PO 
TDS 

β-blocker 

Mild α vasodilator 
effect 

Asthma 

COPD 

 Bradycardia 

 Bronchospasm 

 Headache 

 Nausea 

 Scalp tingling 

Drawn from the SOMANZ 2012 guidelines. 

 

The anti-hypertensive regimen for acute lowering of blood pressure in pregnant people with severe 
hypertension (≥ 160 / 100mmHg) differs from mild to moderate hypertension, and can be found 
below. 
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Management of Severe Hypertension  

Severe hypertension is defined as systolic ≥ 160 mmHg and diastolic ≥ 110 mmHg. 

BP ≥ 160 /110 needs to be treated urgently. 

Target BP levels are (Ministry of Health 2018): 

 Systolic BP 130-150 mmHg 

 Diastolic BP 80-100 mmHg 

Initial management 

 Transfer pregnant person urgently to Birthing Suite 

 Inform Obstetric RMO (if not already aware) 

 Obstetric SMO to be informed urgently, to review and document plan of care (clear 
documentation of “end point”) 

 Anaesthetist SMO and Paediatric RMO to be informed  

 One-on-one midwifery care required (if staffing or skill-mix is inadequate refer to the escalation 
policy) 

 Document observations on MEWS chart 

 Adequate IV access obtained: preferably 16 gauge large bore or high flow cannula  

 Send urine for PCR and MSU (if not previously had abnormal PCR) 

 Send bloods:  
o Full blood count (Hb and Platelets): Purple tube x1 

o Creatinine, electrolytes, urate 

o Liver function tests ALT and AST: Gold tube (for UEC & LFTs) x1 

o Consider INR, APTT, Fibrinogen if platelets ≤ 100 or significantly abnormal LFTs: Blue tube x1 

o Group and hold: Pink tube x1 

 Commence CTG 

 Serial BP measurements with an appropriately-sized manual cuff 

 Initiate anti-hypertensive therapy: oral or intravenous, depending upon clinical situation and 
clinician preference (no clear evidence that one is better than another) 

 Commence magnesium sulphate for seizure-prevention if indicated 

 Epidural can be considered to aid BP control for pregnant people in labour (after checking 
platelets) 
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Start one of the following regimens in all pregnant people with BP ≥ 160/110 mmHg: 

Table 5: Anti-hypertensive agents for severe acute hypertension in pregnancy 

Drug Dose 
Rout

e 
Onset of Action Adverse Effects 

Labetalol 

200mg Oral Give one dose  
Recheck BP after 15mins 

 

Nifedipine   

10mg short-acting  

 

Max 80 mg 

Oral Onset of maximum effect 
30 mins 

Repeat after 30-45mins 

 Headache 

 Flushing 

Labetalol 

10-20mg 

bolus over 2mins 

IV Onset of max effect 10-
15mins 

Repeat after 10mins 

Maximum dose 300 mg 

 Fetal Bradycardia 

 Labetalol infusion can 
result in overdosing if not 
closely monitored (rarely 
required) 

Hydralazine* 

2.5-5 mg 

bolus over 3-
10mins 

IV Onset of max effect 10-
80mins 

Repeat bolus after 20mins 

Maximum dose 30 mg 

 Flushing 

 Headache 

 Nausea 

 Hypotension 

 Tachycardia 

Adapted from Ministry of Health 2018, NICE 2019 guidelines. 

* Consider IV bolus of 250ml normal saline before or when administering first IV hydralazine dose as 

can trigger precipitous BP drop due to reduction in cardiac preload.  

Refer to individual medication policies for further detail.  

 Labetalol IV for Hypertensive Disorders of pregnancy protocol MATY077c  

 Hydralazine IV for Hypertensive Disorders of pregnancy protocol MATY077b  

Consider staffing levels or ICU transfer requirements if IV infusions commenced, due to one-on-one 

care requirement. 

A MEWS chart exception can be used whilst administering IV anti-hypertensives on Birthing Suite, 

but the BP measurements should still be recorded on the chart 

Fetal Surveillance 

Electronic fetal monitoring is continuous while the pregnant person is in labour or is being stabilised. 

Prevention of seizures and control of acute seizures  
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Magnesium sulphate (MgSO4) has been shown in randomised trials to be the medication of choice in 

the prevention of convulsions.  

Consider MgSO4 if one or more of the following features of severe preeclampsia is present: 

 Ongoing or recurring severe headaches 

 Visual scotomata 

 Nausea or vomiting 

 Epigastric pain 

 Oliguria and severe hypertension 

 Progressive deterioration in laboratory tests (such as falling platelets, rising creatinine or liver 
transaminases) 

 

Administration of magnesium sulphate is a two-stage process (See MATY077a)  

 Administration of a bolus dose 4g IV in 100 ml Normal Saline over 5-15 mins 
(standard 10mins) 

 Maintenance/Continuous infusion of 8g IV in 100ml Normal Saline over 8 
hours for a minimum of 24 hours 

 

Refer to the Acute Management of Eclampsia policy (MATY053) for treatment of acute seizures. 

Ensure to follow Protocol MATY077a Magnesium Sulphate for Maternity Protocol. 

Fluid management 

 Crystalloid fluid, preferably Hartmann’s Solution: maintain intravenous fluids at 80 ml/hr consider 
adjusting for weight at 1 ml/kg (of booking weight) as prescribed by the Obstetric or Anaesthetic 
team) 

 No fluid boluses unless prescribed by Obstetric or Anaesthetic team 

 Do not give diuretics unless treating pulmonary oedema  

 Insert an indwelling urinary catheter with hourly bag 

 Hourly output measured (aim for 20-30 ml/hr) 

 Document on Fluid Balance Record  

Monitor for Neurological involvement  

 Seizures (eclampsia)  

 Hyperreflexia with sustained clonus  

 Persistent, new headache  

 Persistent visual disturbances (photopsia, scotomata, cortical blindness, posterior reversible 
encephalopathy syndrome, retinal vasospasm)  

 Stroke  

 Patellar reflexes 

 Level of consciousness 

On-going Observations 

 Frequency of observations is determined by clinical indications. May be as often as every 5 
minutes. 
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 Continuous O2 saturation monitoring.  

 Oxytocin is the ecbolic of choice, either 5 international units intravenously or 10 international 
units intramuscularly. Ergometrine is contraindicated in context of hypertension 

 The Paediatric RMO should be present for the birth. 

 The timing and type of intrapartum analgesia should be discussed with the pregnant person in 
conjunction with the Obstetric and Anaesthetic SMOs. This decision will take into account the 
person’s platelet count and clotting status. 

Postnatal management 

 High-risk for VTE – prescribe low molecular weight heparin if coagulation studies are normal 

 If epidural catheter in place consult with Anaesthetic RMO prior to removal 

o Wait 2 hours from epidural removal before giving low molecular weight heparin 

 Continue recording observations on MEWS chart. 

 Routine postnatal care of the woman/person and baby.  

 Lab tests should only be repeated in the postpartum period if there is change in clinical condition. 

 Women/people who report persistent severe headaches, visual changes, epigastric pain with 
nausea or vomiting, or respiratory symptoms need immediate assessment and potential hospital 
care. 

 A full and open discussion can occur whenever the woman/person and her partner and/or 
whānau are ready – even at the six week postnatal clinic appointment. 

 Medication in most cases return to pre-pregnancy anti-hypertensive regimen if compatible with 
breast/chest feeding. 

 Anti-hypertensive medications can pass into breast milk (most only very low levels and unlikely to 
have any clinical effect) this does not prevent breast/chest feeding. Monitor babies for 
drowsiness, lethargy, pallor, cold peripheries or poor feeding. 

 Babies’ observations should be documented as per the NOC/NEWS Chart. 

Postpartum Medication – Principles 

 Where medications are modified in the postpartum period, consider overlapping with new 
medication (to ensure appropriate BP management) 

 Consider changing to ACE inhibitor or calcium channel blocker or β blocker 

 Methyldopa and β blockers in the postpartum is associated with an increased risk of postpartum 
depression. 

 For women/people with pre-existing hypertension, switch them back to their usual medication 
regime e.g. cilazapril, felodipine, metoprolol etc. 

 Multiple agents may be required where there is difficulty in controlling BP 

 Continue anti-hypertensive medication routinely unless concerns re hypotension e.g. BP less than 
110/70 

 Tramadol can lower seizure threshold (try to avoid whilst on magnesium sulphate) 

 Avoid Bendrofluazide and other diuretic anti-hypertensives as can cause dehydration and cause 
thirst (not ideal as first line). Usually reserve diuretics for fluid overload and heart failure 

 Avoid NSAIDS if PET if possible (especially if reduction in kidney function) 

 Use once daily medications if possible 
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If someone is well-managed on Labetalol or Methyldopa, consider continuing existing medication 

regime. 

ACE inhibitors 

Enalapril 5 mg daily as starting dose, maximum dose 40mg daily: 

 Contraindicated in acute renal failure  

 Consider as first line in type 2 diabetes and chronic hypertension 
 
Nifedipine SR 20mg BD or TDS if needed for control of blood pressure 
 
Felodipine SR 2.5-10mg daily 

 Watch for headache side-effect and discontinue if headache occurs. 

β blockers 

Consider either: 

Labetalol 400mg TDS OR 
Metoprolol CR 47.5mg BD or 95mg BD 

Avoid β blocker if history of asthma. Avoid using diuretics or ARBs if breast-feeding. 

Monitoring Blood Pressure Postnatally (NICE 2019) 

Blood pressure may be normal immediately post-birth but should be anticipated to rise, usually 

peaking day three to five post-partum. 

Measure BP four to six hourly while an inpatient and for at least 72 hours. 

If pre-eclampsia but not on anti-hypertensive treatment: 

 BP daily for first seven days, then weekly until six weeks or 

 Continue on alternate days until normal if was abnormal on days 3-5 

 If BP 150/100mmHg or higher start antihypertensive treatment 

If pre-eclampsia and on anti-hypertensive treatment 

 BP daily for first seven days, then weekly for six weeks until off treatment and not hypertensive 

 Consider reducing treatment if blood pressure falls below 140/90 mmHg 

 Reduce treatment if blood pressure falls below 130/80 mmHg 

Offer transfer to community if all these criteria are met: 

 No symptoms of pre-eclampsia 

 BP is 150/100 mmHg or less (with or without treatment) 

 Blood tests are stable or improving 

Write a care plan for women/people with pre-eclampsia on transfer back to community care, 

outlining: 

 Who will provide follow-up care (LMC/GP or MAU, as indicated) 
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 Frequency of BP monitoring 

 Thresholds for stopping treatment 

 Self-monitoring for symptoms 

Hospital discharge summary should include advice to GP to: 

 Review women/people at 6-8 weeks and/or 2 weeks if remaining on anti-hypertensives  

 Include checking PCR and blood tests at 6 weeks if previously abnormal  

 The postnatal period is a good time to tell woman/person they should take prophylactic aspirin 
(±calcium) in any future pregnancy (also document in GP discharge summary). 
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Informed Consent: 

The right of a consumer to make an informed choice and give informed consent, including the right 
to refuse medical treatment, is enshrined in law and in the Code of Health and Disability 
Consumers’ Rights in New Zealand. This means that a woman can choose to decline treatment, 
referral to another practitioner, or transfer of clinical responsibility. If this occurs follow the process 
map on page 18 of the Referral Guidelines (Ministry of Health, 2012). 

Tangata Whenua Statement: 

The Women’s Health Service recognises the rights and responsibilities of Māori as tangata whenua 
and Treaty Partners.  This allows and acknowledges the importance of cultural diversity in all aspects 
of our care and practice in Aotearoa New Zealand.  

As stated in Te Pae Amorangi (Hutt Valley DHB Māori Health Strategy) 2018-2027, Hutt DHB as a 
Crown agency is committed to our role in maintaining active relationships with iwi, under Te Tiriti o 
Waitangi. This strategy recognises the established principles of Partnership, Participation and 
Protection and recognises steps towards the reviewed interpretation of Te Tiriti principles to date 

http://www.sign.co.uk/guidelines
http://www.huttvalleydhb.org.nz/about-us/reports-and-publications/te-pae-amorangi/
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(from the Wai 2575 claim into health). These are tino rangatiratanga, equity, active protection, 
partnership and options.  

Attention in particular is drawn to: 

 Article one – Kāwanatanga: actively engaging and working alongside with local iwi through the 
Hutt Valley Māori Health Unit 

 Article two – Tino Rangatiratanga: Self-autonomy, self-determination; the responsibility to 
enable Māori to exercise their authority over their own health, determinants and definition of 
health 

 Article three – Ōritetanga: equal health outcomes of peoples; ensuring that policy, guidelines or 
programmes do not further perpetuate any inequity  

 Article four (the ‘oral clause’) – Wairuatanga: spirituality; thriving as Māori and the importance 
of health providers understanding health in te ao Māori (the Māori world), acknowledging the 
interconnectedness and inter-relationship of all living and non-living things.  

 

  

https://www.health.govt.nz/our-work/populations/maori-health/wai-2575-health-services-and-outcomes-kaupapa-inquiry
http://intranet.huttvalleydhb.org.nz/our-dhb/departments/maori-health-unit/
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